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INSTALLATION INSTRUCTIONS

NI 9910 Rack Mounting Kit

The National Instruments 9910 rack mounting kit is an accessory you 

can use to mount a CompactRIO or CompactDAQ chassis on a standard 

19-inch rack. You can use the NI 9910 rack mounting kit to mount one 

eight-slot chassis or two four-slot chassis.

Note You need an NI DIN rail mounting kit to use the NI 9910 rack mounting kit. 

You need one DIN rail mounting kit for each chassis you mount. Refer to the chassis 

documentation for information about which NI DIN rail mounting kit is compatible with 

your chassis.

Note You need a #2 Phillips screwdriver to install the NI 9910.

The NI 9910 rack mounting kit contains the following components:

 

Figure 1.  Components of the NI 9910 Rack Mounting Kit

1 NI 9910 Slide Assemblies
2 16-inch DIN Rail

3 #10-32×3/8 Screw (4)
4 M6×8 Screw (4)
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Installing the Rack Mounting Kit

Complete the following steps to install the NI 9910 rack mounting kit on a 

standard 19-inch rack:

1. Use a #2 Phillips screwdriver and the four #10-32×3/8 screws to attach 

the two slide assemblies of the NI 9910 to a standard 19-inch rack, 

as shown in Figure 2. The NI 9910 slide assemblies are symmetric, 

allowing each to be mounted on the left or right side of the rack.

Note Do not overtighten the screws. You may need to adjust the screws when assembly is 

complete.

Figure 2.  Attaching the Slide Assemblies to a Standard 19-inch Rack

1 NI 9910 Slide Assemblies 2 Sides of a Standard 19-inch Rack
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2. Use the knobs on the slide assemblies to pull the slides forward until 
they lock, as shown in Figure 3.

Figure 3.  Locking a Slide Assembly

3. Use a #2 Phillips screwdriver and the four M6×8 screws to attach 
the DIN rail to the L brackets on the slide assemblies, as shown in 
Figure 4.

Figure 4.  Mounting the DIN Rail to the L Brackets of the Slide Assemblies

1 Knob on the Slide Assembly

1 L Brackets of the Slide Assemblies
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4. Following the instructions in the chassis documentation, fasten the 

DIN rail clip in the NI DIN rail mounting kit to the chassis.

5. Clip the chassis and DIN rail clip assembly to the DIN rail, as shown 

in Figures 5 and 6.

Figure 5.  Attaching the DIN Rail Clip to the DIN Rail

Figure 6.  Chassis Mounted on a DIN Rail

6. Press the release tabs on the slide assemblies and push the slides back 

into the rack. The release tabs are located on the top of the left slide 

assembly and on the bottom of the right slide assembly, as shown in 

Figure 7. A friction detent holds the slides in the closed position.

Tip If the slides do not move freely, slightly loosen the screws you attached in step 1.

1 DIN Rail Clip 2 DIN Rail Spring 3 DIN Rail
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Figure 7.  Pushing the Slide Assemblies into the Rack

Environmental Management
NI is committed to designing and manufacturing products in an 

environmentally responsible manner. NI recognizes that eliminating 

certain hazardous substances from our products is beneficial to the 

environment and to NI customers.

For additional environmental information, refer to the Minimize Our 

Environmental Impact web page at ni.com/environment. This page 

contains the environmental regulations and directives with which NI 

complies, as well as other environmental information not included in this 

document.

Waste Electrical and Electronic Equipment (WEEE)
EU Customers At the end of the product life cycle, all products must be sent to a WEEE 

recycling center. For more information about WEEE recycling centers, National 

Instruments WEEE initiatives, and compliance with WEEE Directive 2002/96/EC on 

Waste and Electronic Equipment, visit ni.com/environment/weee.

1 Slide Assembly Release Tabs
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RoHS

National Instruments  (RoHS)
National Instruments RoHS ni.com/environment/rohs_china

(For information about China RoHS compliance, go to ni.com/environment/rohs_china.)
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Worldwide Support and Services
The National Instruments website is your complete resource for technical 

support. At ni.com/support you have access to everything from 

troubleshooting and application development self-help resources to email 

and phone assistance from NI Application Engineers.

Visit ni.com/services for NI Factory Installation Services, repairs, 

extended warranty, and other services.

Visit ni.com/register to register your National Instruments product. 

Product registration facilitates technical support and ensures that you 

receive important information updates from NI. 

A Declaration of Conformity (DoC) is our claim of compliance with the 

Council of the European Communities using the manufacturer’s 

declaration of conformity. This system affords the user protection for 

electromagnetic compatibility (EMC) and product safety. You can obtain 

the DoC for your product by visiting ni.com/certification. If your 

product supports calibration, you can obtain the calibration certificate for 

your product at ni.com/calibration.

National Instruments corporate headquarters is located at 11500 North 

Mopac Expressway, Austin, Texas, 78759-3504. National Instruments also 

has offices located around the world. For telephone support in the United 

States, create your service request at ni.com/support or dial 512 795 

8248. For telephone support outside the United States, visit the Worldwide 

Offices section of ni.com/niglobal to access the branch office websites, 

which provide up-to-date contact information, support phone numbers, 

email addresses, and current events.

http://www.ni.com/support
http://www.ni.com/services
http://www.ni.com/register
http://www.ni.com/certification
http://www.ni.com/calibration
http://www.ni.com/support
http://www.ni.com/niglobal
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